
ADVANCING
DESALINATION

Edited by Robert Y. Ning



Advancing Desalination
http://dx.doi.org/10.5772/3368
Edited by Robert Y. Ning

Contributors
Keita Kashima, Masanao Imai, Marek Gryta, Peng Wu, Robert Y. Ning, Gamal Khedr, Petr Mikulasek, Jiří Cuhorka, Tzu-
Yang HSIEN, Yu-Ling Liu, Thomas Troyer, Abdelkrim Cheriti, Khaled Sekkoum, Talhi Mohamed Fouzi, Bourmita Younes,
Nasser Belboukhari, Boulenouar Nouredine, Mohamed F. Talhi, Taleb Safia, Thirugnanasambantham Arun Kumar

Published by InTech
Janeza Trdine 9, 51000 Rijeka, Croatia

Copyright © 2012 InTech
All chapters are Open Access distributed under the Creative Commons Attribution 3.0 license, which allows users to
download, copy and build upon published articles even for commercial purposes, as long as the author and publisher
[...]
Currently, most operators are not using these tools to assist them to manage their membrane
systems. Consequently membrane systems are not managed as efficiently as they could be.

Using available tools to standardize and trend system data would educate operators on the
job on how membrane systems actual work, what to look for, and how to make good decisions.

Supervisors and managers of membrane systems who want to optimize overall operation of
their facilities can move forward by encouraging the adoption of standardization and trend‐
ing by operators.

Author details

Thomas L. Troyer*, Roger S. Tominello and Robert Y. Ning

*Address all correspondence to: tomtroyer@kingleetech.com

Technical Service Group, King Lee Technologies, USA

References

[1] Byrne, W. (1995). Reverse Osmosis A Practical Guide For Industrial Users. Littleton:
Tall Oak Publishing.

[2] ASTM (2010). Volume 11.02 Water (II) #4516-00 Standard Practice for Standardizing
Reverse Osmosis Performance Data. Conshohocken: ASTM, 2010.

[3] Hydranautics ROdata download. http://membranes.com/index.php?pagename=roda‐
ta (accessed May 17, 2012).

[4] FilmTec FTNorm download. http://www.dowwaterandprocess.com/support_train‐
ing/design_tools/ftnorm.htm (accessed May 17, 2012).

[5] TorayUSA TorayTrak download. https://ap8.toray.co.jp/toraywater/webapp/client/
softwareSelect.do (accessed May 17, 2012).

[6] King Lee Technologies System Wizard download. www.kingleetech.com.

[7] Zhao, Y., & Taylor, J. (2005). Assessment of ASTM D 4516 for evaluation of reverse
osmosis membrane performance. . Desalination 2005; 180 , 231-244.

Advancing Desalination110



Section 3

Selective Waste Removal





Chapter 6

Processing of Desalination Reject Brine for
Optimization of Process Efficiency, Cost Effectiveness
and Environmental Safety

M. Gamal Khedr

Additional information is available at the end of the chapter

http://dx.doi.org/10.5772/50234

1. Introduction

Reverse Osmosis (RO) is currently confirmed and generally approved as the most feasible
technology for desalination of brackish groundwater being the most economic for its range
of salinity over a wide range of production capacities, and in view of its lowest requirements
of energy, and its application ease.

The currently acceptable norm of recovery of desalted water in projects of brackish water
reverse osmosis (BWRO) ranges usually between 65 to 85 % according to raw water quality,
level of chemical pretreatment and concept of plant design/operation, would it be intended
to be a sophisticated facility of low operation cost or vice versa. The balance of 15 %, or
above, the desalination reject stream in which the RO rejected components are concentrated,
is disposed as a wastewater (WW). Among the disposal options selected to get rid of the de‐
salination reject stream are: 1) Sewer stream, 2) Land application including percolation, 3)
Deep well injection and, 4) Evaporation ponds. The last option is the most common in the
Middle East in view of:

• The rather common high temperature

• The low ambient humidity

• The relatively low cost of land in desert areas

Disposal of RO reject water aims, in most of the alternatives, to just get rid of that stream
without further water recovery which wastes the cost of initial pumping and chemical treat‐
ment. It is, therefore, evident that the increase of desalted water recovery is a main factor in
determining the process cost effectiveness. On the other hand, a too high recovery would

© 2012 Khedr; licensee InTech. This is an open access article distributed under the terms of the Creative
Commons Attribution License (http://creativecommons.org/licenses/by/3.0), which permits unrestricted use,
distribution, and reproduction in any medium, provided the original work is properly cited.



lead to most, if not all, the membrane fouling problems and the subsequent decline of per‐
formance and eventually membrane damage [1]. The present work investigates the promo‐
tion of the RO desalination efficiency and cost effectiveness.

Desalination reject stream (DRS) represents, in fact, a WW disposal problem. It includes, in
addition to increased salinity, higher concentrations of polyvalent ionic species [2] due to
the preferential high rejection of e.g. hardness components, heavy metal cations (HMCs) [3]
or radioactive isotopes [4], organics [5]. DRS includes also the residual pretreatment chemi‐
cals of the primary desalination step, i.e., coagulants as iron or aluminum salts or polyelec‐
trolytes, disinfection by products, antiscalants [6].

In big RO desalination facilities, however, the surface area of evaporation ponds may attain
several millions of square meters and represents, therefore, one of the main cost factors of
the desalination projects [7] due to the cost of land and of installation of ponds, digging, lin‐
ing, construction of dykes [8].

Besides the considerable cost of installation of evaporation ponds and their annual mainte‐
nance, they may cause considerable environmental threat through:

1. Possible leak of concentrated brine and possibly contaminated water to pollute the
groundwater reserves.

2. Flooding of ponds which was reported for many existing desalination plants in view of
inadequate initial design or operation problems. Flooding of contaminated reject would
contaminate the neighboring habitat.

In view of the increasingly stringent environmental regulations related to disposal of WWs
and the high cost of evaporation ponds the present laboratory and pilot investigation work
aims to promote RO desalted water recovery and reduction of the disposed brine stream to
a minimum value so as to realize:

1. Promotion of the desalination process efficiency and saving of groundwater reserves.

2. Saving of, or lowering the cost of installation and maintenance of evaporation ponds.

3. Conformity with environmental regulations of WW disposal.

4. Reducing environmental risks of pollution of groundwaters.

Processing of DRS is supported by:

1. The progressive development of water treatment chemicals as the introduction of anti‐
scalant of specific action as e.g. SiO2or SO4²- specific antiscalants which enable safe oper‐
ation of RO at higher recoveries despite the presence of higher concentrations of the
scale forming components.

2. The creation of new generations of RO and NF membranes according to the trends of:

a. Higher salt rejection

b. Lower energy consumption

Advancing Desalination114



c. Optimized hydrophilic/hydrophobic characters and fouling resistance

3. The recent introduction of sensitive energy recovery systems capable of recovery of the
residual pressure from the BWRO reject stream.

Our previous results of desalination reject processing through laboratory and pilot investi‐
gation [7] showed remarkable optimization of recovery of desalted water which increased
the total RO process recovery up to  95 %.

Comparative evaluation of performance and cost of several alternatives of brine process‐
ing was conducted as e.g. application of high rejection, low energy, secondary RO togeth‐
er  with  use  of  specific  antiscalants  or  partial  softening  NF  of  reject  stream  prior  to
secondary RO [7].  A primary cost  analysis  showed that  the  studied reject  processing is
quite cost effective even without consideration of the reduced surface area of evaporation
ponds and consequently their cost.

Superior rejection of polyvalent cations from the reject stream was observed by NF as com‐
pared to hot lime softening (HLS) together with absence of chemical dosing stoichiometric
to deposition of hardness components and, consequently, absence of sludge formation
which represents itself a daily disposal problem. NF, on the contrary of HLS, does not re‐
quire subsequent filtration. NF also leads to partial desalination of the brine stream while
HLS results in increase of the concentration of some components like sodium and carbonate
ions, and does not modify other components not included in the softening reactions as SO4²-

and Cl- ions and, therefore, results in increase of total dissolved solids (TDS).

As  for  the  reject  streams,where  radioactive  isotopes  and/or  HMCs  were  concentrated
upon primary BWRO, treatment by NF and low energy RO revealed, under adequate ap‐
plication conditions,  more efficient than conventional methods of WWs treatment [4].  In
fact, several technical challenges remain with regards to the efficiency and cost of conven‐
tional methods for rejection of these contaminants.  NF and Low energy reverse osmosis
(LERO) were evaluated in this respect in comparison with methods of chemical precipita‐
tion,  chelating  ion  exchange  resins  (IER’s),  hot  lime  softening  and  coagulation/settling/
precipitation. Membrane methods gave higher rejection of radionuclides and HMC’s rang‐
ing from zero to 20 pCi/L could match the maximum contaminant level (MCL) of the US
Environmental  Protection  Agency  (US-EPA)  for  drinking  water.  NF  and  LERO,  on  the
contrary of the other methods, are continuous processes which are not shutdown for re‐
generation, do not suffer from interference of similar valence ions with contaminant sepa‐
ration and are not limited by high pH dependence.

Investigation of desalination reject processing (DRP) is of economic and strategic interests in
view of the huge daily production rate of such stream. In Riyadh region alone, according to
data from the National Water Company [9], if the main desalination facilities, Wasiea, Bu‐
waib, Salboukh, Manfouha, and Malaz are operated at original design rate, the yearly rate of
reject stream amounts to 30 million m³/year which is expected to increase to more than 45
million m³/year upon installation of the new Wasia project. It is, therefore, expected that the
total BWRO reject in KSA, in view of the planned giant projects in Ha’il, Tabuk, etc..., would
amount to > hundred million m³/year.

Processing of Desalination Reject Brine for Optimization of Process Efficiency, Cost Effectiveness
http://dx.doi.org/10.5772/50234

115



2. Literature survey

Processing of brine concentrate of water desalination has been conducted for various pur‐
poses. For salt extraction, Sommariva et al [10] Smith and Humphreys [11] considered the
processing of the desalination reject up to zero discharge using concentrate disposal proc‐
esses among which solar/evaporation ponds until crystallisation. They stated that evapo‐
ration  ponds  are  preferred in  presence  of  strong solar  radiation,  low precipitation,  and
low cost desert land. Produced salts were proposed for use in agriculture, forestry, fauna,
and algae production, and energy production. Ahmed et al [12] investigated salt produc‐
tion from reject  brine  by SAL-PROC technology which consists  in  multiple  evaporation
and/or cooling steps.

For the  purpose  of  environmental  protection,  Shahalam [13]  evaluated the removal  of  nitro‐
gen and phosphorus  from RO reject  of  refining effluent  of  biological  processes  treating
municipal WW. While RO is proven to be effective in producing high quality effluent wa‐
ter for non potable uses e.g. for irrigation purposes, its reject contains too high amounts
of P and N compounds harmful for the environment if  the feed to RO units  is  effluent
stream from municipal and industrial WW treatment plants. Brine treatment included ac‐
tivated sludge treatment and then granular medium filtration. Heijman et al [14] consid‐
ered the pretreatment of RO and NF reject so as to attain recovery as high as 99% aiming
to  overcome  the  problem  of  reject  disposal.  A  complicated  and  expensive  sequence  of
steps is proposed and pilot tested that consisted of precipitation of hardness components
at high pH, sedimentation, cation exchange resin, and then NF. As for desalination by NF
or RO of surface water a more complex processing was tested, i.e. cation exchange resin,
then Ultrafiltration (UF), NF followed by treatment by granular activated carbon (GAC).
A recovery of 97% was achieved. For a still  high recovery up to 99% SiO₂ removal was
conducted by co-precipitation with Mg hydroxide at high pH. The total treatment scheme
included double barrier against pathogens (UF and NF) and against micropolutants (NF
and GAC). Furthermore, the resulting suspended particle concentration is low and the bi‐
ological stability is expected to be excellent.

According to Jeppesen et al [15] disposal of highly concentrated brines poses significant en‐
vironment risks. Extraction of some metals from this stream can multiple environmental and
economic benefits. Removal of P has little economic benefit but may become interesting in
view of environmental restrictions. This study showed that recovery of NaCl from brine can
significantly lower the cost of potable water production if employed in conjunction with
thermal processing systems. The high ammonia, sulphate, TDS and HMC’s render the RO
brine hazardous if dumped untreated [16]. Denitrification of RO brine concentrate was con‐
ducted by Anaerobic Fluidized Bed Biofilm Reactors with GAC media.

The main purpose for most of the research work related to reject processing was to promote the desalt‐
ed water recovery by various techniques. Queen et al [17] treated the RO brine by NF for remov‐
al of polyvalent cations then it goes to the concentrate compartment of an
Electrodeionization unit (EDI) while the initial RO permeate goes to the diluate compart‐
ment. Overall consumption of feed water was, therefore, reduced. However, on site reject
treatment by EDI was reported to be effective only for small RO treatment units [18], while

Advancing Desalination116



for large reject stream rates the cost can be very high. A modified evaporation system that
consists of forced air thermal evaporation using turbine technology so as to create a high
wind speed and generate a very high air temperature was used. This system is approved by
US-EPA. It can operate in high humidity, low temperature conditions, and can evaporate up
to 126 GPM at the cost of just discharge to sanitary sewer. Evaporation of RO reject was also
investigated in underground rock salt mining operation [19].

In case of inland communities which have no ready sink for RO brine the disposal cost will increase
significantly the cost of RO treatment, specially with the limited recovery to avoid scale deposition.
Coral et al [20] studied the minimization of RO reject through vibratory shear enhanced
process (VSEP) without softening. They stated that strategies to minimize brine volume in‐
clude 1) pre RO softening to remove hardening components and achieve higher recovery, 2)
two stage RO interrupted by brine softening, 3) innovative technologies for extraction of wa‐
ter from RO brine without softening e.g. VSEP. The same technology was used by Arnold
[21] for optimization of water recovery from RO brine issued by Central Arizona Project and
by Cates et al [22], in both cases, however, no cost analysis was conducted and no justifica‐
tion was given for selection of such expensive technique.

Electrodialysis (ED) [23] was also applied for treatment of brine resulting from RO treatment
of textile effluent for the purpose of reduction of TDS with the recovery of acids and bases.
The WW of textile dyeing was first treated by coagulation/precipitation for color removal
followed by RO. RO reject was then treated by ED. This treatment was qualitatively report‐
ed to enable the protection of environment from contamination by dyes and the related ad‐
ditives and to promote the reject water recovery.

Capacitive deionization (CDI) was used for SWRO reject treatment [24] instead of blending
the brine with secondary effluent and discharge to the sea. The objective of the project was
to increase water recovery to more than 95% at the required water quality. Correspondingly
the volume of the brine will be reduced to less than 5%. For inland RO facilities where dis‐
posal of untreated RO brine has adverse environmental impacts, this approach would repre‐
sent a cost effective alternative for the management of the brine stream. Results of pilot
testing have met expectation. Lee et al investigated the treatment of RO brine towards sus‐
tainable water reclamation practice [25]. RO brine generated from water reclamation con‐
tains high concentrations of organic and inorganic compounds. These authors concluded
that cost effective technologies for treatment of RO brine are still relatively unexplored. The pro‐
posed treatment consists of biological activated carbon (BAC) column followed by CDI for
organic and inorganic removal. 20% TOC was removed by BAC while 90% conductivity re‐
duction was realized by CDI. Ozonation was used to improve the biodegradability of RO
brine. The laboratory scale O₃ + BAC was able to achieve three times higher TOC removal
compared to using BAC alone. Further processing with CDI was able to generate product
water with better water quality than the RO feed water. The O₃ + BAC reduced better the
fouling in the successive CDI step [26].

Duraflow Company [27] employed a three step approach to define a pretreatment proc‐
ess compatible with the recovery of RO brine using a secondary RO. The objective was to

Processing of Desalination Reject Brine for Optimization of Process Efficiency, Cost Effectiveness
http://dx.doi.org/10.5772/50234

117



remove all  components  detrimental  to  secondary  RO and realize  suitable  values  of  Silt
Density Index (SDI).

The three step approach includes:

I. RO brine analysis to determine the components

II. Chemistry Development which is based on type & concentration of fouling sub‐
stance identified in the RO brine, a chemical treatment process is developed to
counteract each of the fouling factors:

1. Cold lime Softening

2. Colloidal silica removal by adsorption on Mg(OH)₂

3. Activated Carbon for organic reduction & oxidant destruction

4. pH optimization for the selected treatment & the secondary RO

III. Microfiltration to the adequate SDI then secondary RO

Kepke et al [28] considered the options of RO brine concentrate treatment:

1. Deep well injection

2. Natural treatment systems (Wetlands)

3. Electrodialysis/Electrodialysis reversal

4. VSEP membrane System

5. Precipitative softening/RO

6. High efficiency RO (pretreatment step [may be several] +secondary RO)

7. Mechanical evaporation

8. Evaporation ponds

9. Landfill

They defined high efficiency RO as a combination of the hardness removal pretreatment
which include Lime soda softening followed by filtration and weak cation exchange resin.

This type of RO treatment is relatively new. It has not been used for water reuse applica‐
tions but has been applied in the power stations and mining industries. The advantages of
this process over Conventional RO include reduction in scaling, elimination/reduction of bi‐
ological and organic fouling due to high pH where SiO₂ solubility is high. The expected re‐
covery would attain 95%.

IER’s were also applied in desalination brine reclaim. This did not only optimize system effi‐
ciency through additional permeate recovery but also reduced the amount of water and salt
required for softener resin regeneration. Some of the salt in the last part of the brine cycle is
used for the next regeneration of the exhausted resin.

Advancing Desalination118



According to the survey report “Managing Water In The West” [29] by the Southern California
Regional Brine-Concentrate Management, the concentrate disposal technologies include 1- the
volume reducing and 2- the zero liquid discharge, and 3- the final disposal technologies:

The available volume reducing technologies include:

• Electrodialysis/Electrodialysis reversal

• Vibratory Shear - Enhanced Processing

• Precipitative Softening and Reverse Osmosis

• Enhanced Membrane System

• Brine Concentrator

Technologies which may be useful in this application but are still under development include:

• Two-pass Nanofiltration

• Forward Osmosis

• Membrane Distillation

• Capacitive Deionization

The zero liquid discharge technologies, on the other hand, include:

• Thermal processes

• Enhanced Membrane and Thermal processes

• Evaporation Ponds

• Wind-aided Intensified Evaporation

Final Disposal Options include:

• Disposal to Landfill

• Ocean Discharge

• Deep Well Injection

• Discharge to Waste Water Treatment Plant

Wiseman [29] underlined the criteria for evaluation of the desalination reject processing
technology and the related pilot testing as follows:

1. Does the technology/pilot have regional applicability? Is the pilot implementable from
regulatory, environmental, and funding perspectives?

2. Is the technology ready to be pilot tested?

3. Does the project have regional benefits?

4. How much water supply is saved by the project?

Processing of Desalination Reject Brine for Optimization of Process Efficiency, Cost Effectiveness
http://dx.doi.org/10.5772/50234

119



5. Does the project improve water quality or provide environmental benefits?

6. Can the technology be implemented for a full-scale project?

7. Are there barriers to full scale project implementation (regulatory, environmental, or
funding?

3. Objectives, Aim and Scope of the Present Work

The main objective of the present research program is the optimization of RO process efficiency
and the decrease of consumption of the limited groundwater reserves through upgrading of the recov‐
ery of desalted water by adequate application of the most developed technologies of desalination mem‐
branes and chemicals.

This chapter focuses on assessing the feasibility of increase of total RO recovery from the
brine concentrate stream generated from RO by either secondary RO of the reject stream or
by back recycling of reject to the initial RO feed, without significant sacrifice of permeate
quality or excessive increase of product unit cost. Increase of total RO recovery means paral‐
lel decrease of the surface area of evaporation ponds required for disposal of the final reject
stream which will enable a considerable saving in cost of plant installation.

In case of highly concentrated reject streams, the work includes an evaluation of the pretreat‐
ment processes required for attaining the highest possible recovery as e.g. removal or reduc‐
tion of scale forming and gel forming ionic species and other membrane foulant components.

Other than promotion of process cost effectiveness, this investigation is also directed at pro‐
moting the environmental safety in relation to final reject disposal particularly in evapora‐
tion ponds, the commonly used approach for disposal of BWRO reject stream in Saudi
Arabia. Reduction of the reject rate is expected to reduce the possibility of leak from these
ponds and the pollution of groundwater reserves, also to control the frequent flooding of
evaporation ponds to pollute the neighbouring habitat.

4. Experimental

Both laboratory and pilot NF testing were conducted.

The laboratory experimental system:

It consists of six test cells with circular turbulent agitation at the level of surface of mem‐
brane coupons installed in a test  circuit  which consisted of  a  low pressure pump, pres‐
sure  gauge,  cartridge  filter,  flowmeter  and  thermostated  feed  tank.  Membrane  samples
were stored dry and thoroughly rinsed with deionized water before use. They were com‐
pacted in the distilled water at 120 psi, prior to testing, until steady flux is obtained, then
conditioned by soaking in  the  testing solution for  one  hour.  The  testing feed pressures

Advancing Desalination120



ranged from 80 to 100 psi. Tangential cross flow velocity ranged from 0.005 to 1 m/s and
feed flux from 120 to 720 L/m2.d.

The pilot testing unit:

Fig (1) shows schematic representation of the mobile pilot unit designed so as to enable con‐
duction of NF and RO runs over a wide range of operation conditions, feed pressures, flow
rates, pretreatment steps, and feasibility of reject recycling. Percent recovery was 85% except